P-373-BSSKL-EIA-DISTILLERY-32022

SUMMARY ENVIRONMENTAL IMPACT ASSESSMENT

(EIA) REPORT
(IN ENGLISH AND MARATHI)

FOR
ESTABLISHMENT 200 KLPD B / C HEAVY MOLASSES / SUGARCANE

JUICE BASED DISTILLERY, 3 MW ELECTRICITY GENERATION AND
EXPANSION OF SUGAR FACTORY FROM 5,000 TO 8,000 TCD

BHIMA SAHAKARI SAKHAR KARKHANA LTD.

AT/POST: TAKALI- SIKANDAR, TAL.: MOHOL,
DIST.: SOLAPUR, MAHARASHTRA STATE

PREPARED BY

EQUINOX

Equinox Environments (India) Pvt. Ltd.

EQUINOX ENVIRONMENTS (1) PVT. LTD.,

ENVIRONMENTAL; CIVIL & CHEMICAL ENGINEERS, CONSULTANTS & ANALYSTS, KOLHAPUR (MS)
E-mail: projects@equinoxenvi.com, eia@equinoxenvi.com

AN ISO 9001 : 2015 & QCI - NABET ACCREDITED ORGANIZATION

ST e,

e

NABET
[...]
survive in healthy condition on a single product i.e. sugar. Thus, it is essential to develop sugar
factory into an affiliated complex so as to utilize the valuable by-products more profitably.
Bagasse based cogeneration of steam and electricity has been practiced since long time in sugar
mills. Molasses is also another important by-product of the sugar industry. Alcohol has
assumed very important place in the Country’s economy. It is a vital raw material for a number
of chemicals and a renewable source of energy. It has been a source of a large amount of
revenue by way of excise duty levied by the Govt. on alcoholic liquors. It has a potential as
fuel in the form of power alcohol for blending with petrol. Also, the fermentation alcohol has
great demand in countries like Japan, U.S.A., Canada, Sri Lanka etc., as the synthetic alcohol
produced by these countries, from naphtha of petroleum crude, is not useful for beverages.
Considering the above facts as well as availability of raw material, management of BSSKL
decided to go for expansion.



6) MANUFACTURING PROCESS
Figure 1 Integrated Manufacturing Process Operations

Sugar Factory

Weighment & Cane
Preparation

!

Cane Milling/ Crushing

|

Juice Extraction &

Clarification 4
[ : Distillery Unit :
T Ash Potash
Julce Sulphitation ] I Coal /Bagasse —)l Incineration |—>: Recovery /
! i Briguetting
l, : : Conc. Spent Wash :
[ Syrup Boiling : : | MEE ! condensate
[ I 17 to Recycle
1! I
l I\-]LEIdESE; (4%) Raw Spentwash T :
_— 1! Alcohol I
Centrifugin, i istillati To Sale
ging ]-:—{—)I Fermentation |—)I Distillation I—) Storage ":‘3'
"' : : Alcohal :
1! - 1
[ Storage of Sugar ]: co, CO, Bottling | !, ToBeverages
' Plant | Industry
1 — 1

7) ENVIRONMENTAL ASPECTS

BSSKL has implemented an effective ‘Environmental Management Plan’ and various aspects
of the same are as follows: -

A. Water Use, Effluent Generation and its Treatment
a. Water Use

The details of water consumption in expansion as well as proposed activities are as follows-

Table 5 Water Consumption in Proposed 200 KLPD Distillery

Consumption Norm: 10
KL/KL of Alcohol

No Description Molasses Based (M°/D) Sugarcane
Crushing Season Non rushing Based
1 | Domestic 16 "16 "16
Industrial
Process (Ferment. & Dil.) *1590 *1590 -
Cooling Make up *600 600 2600
Boiler Make up 84(*71+"13) "84 284
DM Plant *17 17 °17
Lab & Washing 10 (*4+76) 10 (*4+76) 210
Ash Quenching *2 *2 22
Industrial. Total ‘o 91239(;3 cess - 723031596) 9713
1596 + +
( 98% Recycle : 98% Recycle 100% Recycle
2319 2319 729
Grand Total (1%2) | 435 4 #1596 + *688) | (*723 + *1596) (*16 + 2713)
Fresh water 0.09 35 0

Note: # - Fresh water taken, *-Excess Cane Condensate, % - Distillery CPU Treated Effluent Recycle during Molasses

based operations, @ - Distillery CPU Treated Effluent Recycle during Sugarcane based operations

3



Table 6 Water Consumption Sugar Factory

No Description Existing (M3/D) After Expansion (M?/D)
1 | Domestic #45 74
2 | Industrial
Process *1475 *2360
Cooling Makeup *650 824 (*264+92560)
Boiler Makeup 492(*198+%294) *492
DM Backwash *90 *105
Lab & Washing *5 *8
Ash Quenching *2 *3
Industrial Total | 2714 ( *2420 + #294) 3792 ( *3232 + 5560)
3 | Green Belt 280 152 (%72 +*80)
Grand Total | 2839 (¥2420+%339+980) | 4018 (*3312+9560+"74+ 572)
Fresh Water Consumption 59 0
Norm: 100 Lit./T of cane crushed

Note: #-Fresh Water, *-Excess Cane Condensate, @ - ETP treated Effluent, $ - STP treated Effluent

Total water required for proposed distillery under molasses operations during Non-crushing
season shall be 2319 M?3/Day. Out of this, 723 CMD will be Fresh water taken from Bhima River
and 1596 CMD will be recycled effluent from proposed Distillery. Total 98% recycle water will
be used in distillery.

Further, water requirement under Sugarcane Juice Operation shall be to the tune of 729 M?*/Day.
Out of this, 713 CMD will be Treated effluent from Distillery CPU in Sugarcane Operations, 16
CMD will be Fresh water taken from Bhima River.

For existing Sugar Factory total 2839 CMD water is consumed. After Expansion of Sugar factory
4018 CMD water will be consumed. Out of this 74 CMD is fresh water taken from Bhima River,
3312 CMD is cane condensate, 560 CMD is Treated water from ETP & 72 CMD is Treated water
from STP. More details about water budget are presented in EIA report at Chapter 2.

Total effluent would be generated from the various operations & processes from existing &
expansion activities in the sugar factory and establishment of the distillery. Details of same are
presented below-

Table 7 Effluent Generation in Proposed 200 KLPD Distillery

No | Description Effluent Generation (M*/D) Disposal
Molasses Cane Syrup
1 | Domestic 13 13 Proposed STP
Process Raw Sp. Wash- 1600 Raw Sp. Wash- 800 | Raw sp.wash from Molasses
Conc. Spentwash- 320 Conc. Spentwash- | operations shall be conc. in
160 MEE & Conc. Sp.wash shall
be incinerate in incineration
boiler.  Same  practice

followed for Spent wash
from Sugar cane juice

operations.
Sp. Lees-278 Sp. Lees- 178 Other Effluents viz.
Condensate- 1280 Condensate- 640 Condensate, spent lees,
3 | Cooling B/d 60 60 cooling b/d, boiler b/d, lab &
4 | Boiler B/d 17 17 washing effluent will be
5 | DM 17 17 treated in Proposed CPUs.
Bk./wash Treated effluent from CPU
6 | Lab & wash 10 10 shall be fully recycled to

Total | Other Effluent- 1662 | Other Effluent- 920 | achieve ZLD

4



No | Description Effluent Generation (M*/D) Disposal
Other Effluents — 1662 Other Effluents —
Grand
Total Spentwash- 320 920
Spentwash- 160
Norm: 1.6 KL/KL 0.8 KL/KL
Spent wash
Generation
8 KL/KL of
Alcohol
Table 8 Effluent Generation in Sugar Factory & Co-gen Plant
No. Description Existing | After Expansion Disposal
1 | Domestic 36 59 Proposed STP
2 | Industrial
Process 177 283 Treated in existing ETP
Cooling Blowdown 65 82 having primary,
Boiler Blowdown 98 115 secondary & tertiary
DM Backwash 90 105 treatment.
Lab & Washing 5 8
Ash Quenching -- --
Industrial Total 435 593
Effluent Genera. (Norm : 200 87 74
L/Tonne of cane crushed)

b. Effluent Treatment
i) Domestic Effluent

Domestic effluent from existing activities of BSSKL sugar factory and co-gen plant is 36 M?/
Day. After implementation of expansion project, total domestic effluent from BSSKL campus
shall be 72 M?/ Day (Domestic effluent from sugar factory & co-gen plant — 59 M3/ Day and
to that of distillery 13 M3/ Day). Same shall be treated in proposed Sewage Treatment Plant
(STP) of 75 CMD capacity and the treated effluent shall be reused for green belt.

ii) Industrial Effluent

Total trade effluent generated after expansion of sugar and co-generation activities will be 593
M3/D. Same will be treated in existing Effluent Treatment Plant (ETP) having capacity 700
M3/D provided in own factory premises comprising of primary, secondary& tertiary unit
operations. Treated effluent along with excess condensate is supplied for watering of plantation
under the green belt in own factory premises and cooling tower make-up. Further, industry is
having CPU of 1500 M3/D capacity.

Raw spentwash generated from molasses distillery unit @ 1600 CMD will be concentrated in
Multi Effect Evaporator (MEE). Conc. Spentwash @ 320 CMD (1.6 KL/KL) will be
incinerated in Incineration Boiler. Other effluents viz. spent lees @278 M?3/D, Condensate-
1280 M?3/D, and other effluent @1662 M?3/D, will be treated in proposed CPU. Treated water
from CPU will be then reused for industrial operations, thereby achieving Zero Liquid
Discharge (ZLD) for process effluent.

Raw spentwash generated from cane juice distillery unit @ 800 CMD will be concentrated in
Multi Effect Evaporator (MEE). Conc. Spentwash @ 160 CMD (0.8 KL/KL) will be
incinerated in incineration boiler. Other effluents viz. spent lees @178M3/D, Condensate- 640
M?3/D, cooling blow down @60M3/D and lab-wash 10M3/D will be treated in distillery CPU




having capacity 2000 M3/D. Treated water from CPU will be then reused for industrial
operations.
Figure 2 Flow Chart of Proposed Distillery CPU

Condensate & Return Activated Slud,
Gther Effluents 1662 CMD :‘ """""" e |
o Tube Settier 1 \
Rl (4x4x3m | |
T an |
Equalization UASBR Vo :
¥ Tank _D_, 20@X8M prs | ; MBBR Reactor -
20X 18X 35M Py HE. i 25X22x45M |
: Buffer I 1
v Tank b |
Sludge (3X3X3M) Sludge to i
ToSDB SDB |
|
|
|
Treated Pum, |
Effluent Tank [€— € :
15X15X4 M Flash !
ACF (2Nos.) PSF (2 Mos.) o !
50 CuM/Hr 50CuM/Hr Intermediate Tank Tube Settler s 5
(10X 10X 3 M) 4X4X3IM) Sludge I
Pump |
|
I
Sludge
__________________________ v
o O Sludge to Disposal € <
- Sludge Dewatering
1580 CMD_ Permeats Unit / SDB
———{or Reuse in Process
P'TaO Filtrate to
" Equalization Tank No Para. Inlet Outlet
1L |pH 56 7-8
Legends: 2. | cob 4500-5000 <100
PSF: Pressure Sand Filter 3. | sOD 2000- 2500 <50
ACF : Activated carbon Filter 4. | DS 2500 - 3000 <100
S5T: Secondary Settling Tank 5. 155 200500 <50
SDB: Sludge Drying Beds
Note: All units are in mg/L except pH
Figure 3 Flow Chart of Sugar Factory ETP
SDB Filtrate
Inlet l’
593 M*/Day
Equalization Tank Anaerobic Filter
— —> >
L)D_’:]_’ (11X8X25M) (105X 9.8X6M)
Screening Oil Skimmer
Chamber Tank Neutralization PrimaryiClarifier
(1X15X15M) (7X15X15M) Tank (5K3‘§(K4Ml
(SX5X 2.5M) I
v
To 508

S
To Aeration Tank
Reuse & ] (155X 105X 3.5 M) i
<=
ACF MMF Intermediate 1
Treated Water Tank 30 30 Storage Tank H :
(10X 10X 3 M) M3/Hr. M3/Hr. (5X4%3M) R T
>
Y RAS
No Parameters Unit Inlet Qutlet Note:
1 pH 5-6 7-8 SDB i ,
2 con mg/flit 1200-1600 <250 (71X 7.1X0.725 M) RAS: Return Activated Sludge
3 BOD mg/lit 800- 1000 <100 SDB: Sludge Drying Becls
4 TDS mg/lit 1800 - 2000 <2100 MMF; Multi Media Filter
5 85 mg/lit 450-500 <100 ACF: Activated Carbon Filter




Figure 4 Flow Chart of Proposed STP

H

Inlet
72 M3/D
| Bar Screen 08&G Equalization Pump SEdS':‘ ear:;at;‘.;c:‘n & Anaerobic Contact
Chamber > Chamber = Tank S— C?F:am ber ——>  Media Chamber
(5 M?) (5 M?3) (50 Mm?) (10 M?) (18 M?)
A
1
! Recirculation
: Line
1
Treated Water Tank Disinfection Sedimentation Moving Bed
To Reuse €<— (40 M) < Chamber < Chamber € Chamber
(0.8 M#) (7.3 M) (19 m3)
No. | Parameter | Unit Inlet Outlet
1 |pH - 6.0-8.5 6.0-8.5
2 |COD mg/lit 400 - 500 <50
3 |BOD mg/lit 250 -300 < 20
4 |TSS mg/lit 150 -250 <30
5 |0&G mg/lit 20-30 <10
Figure 5 Flow Chart of Proposed Sugar factory CPU
Filtrate from SOB
Cane PST
Condensate l (10 @ X3 M)
1191 MY/ Day Flash Mixer
(15X 15K2
,L Eq“*’r::i""“ Lo MBBR Reactor "
(15X 1B X5 M) (22 X 20 X 4 M)
T
| Flocculator >
sl::;ge (2% 2%25M) | "F
TosDB W e i (T ——
Sludge )
to SDB
Treated Pump
Condensate for (—O(—O(__o_ —
Reuse in
e ACF {2 Nos.) P3[R ok
[60 CuM / Hr) Each {60 CuM / Hr) Each
Treated Effluent Tank 1 g8
[15% 15 %4 M) -
) 53
¥
No Param. Inlet Outlet S;:;i:‘“ i
1 pH 5-6 7-8 Legends: l
PSF: Pressure Sand Filter
2 |cob 700-800 <100 RAS : Return Activated sludge Filtrate to
3 | BOD 300-400 <50 :g :SAcltv.:!ted ;a:ltnlgn F'li‘lteL Equalization Tank
I seCcondary >etthng fan:
4 | 200-300 <500 | kp:Filter Press

Mote: All units are in mg/L except pH



B. Air Emissions

Air Pollution can be defined as the presence in the outdoor atmosphere, of one or more air
contaminants (i.e. dust, fumes, gas, mist, odour, smoke or vapour) in sufficient quantities,
of such characteristics and of such duration so as to threaten or to be injurious to human,
plant or animal life or to property, or which reasonably interferes with the comfortable
enjoyment of life or property. Assignments w.r.t. Air Pollution (AP) and Air Quality (AQ)
including modeling were undertaken by in-house FAE of EEIPL. Details of sources of air
pollution & control equipment’s are presented in Table 2.21. Fuel Storage and ESP’s details
are presented in Table 2.23 and Table 2.24 respectively. Stack height calculations for
proposed distillery boiler is presented at Appendix - F.

Table 9 Details of Boilers Sets in BSSKL

No. Description Existing Proposed
Attached to- Boiler 1 | Boiler2 | Boiler3 | DG Set Boiler 4
(2 Nos.)
1 | Capacity 35 TPH 20 TPH | 130 TPH 1000 35 TPH
KVA
2 | Fuel type Bagasse | Bagasse | Bagasse HSD Spwash +
Bagasse / Coal
3 | Fuel Qty. (MT/D) 420 480 1560 100 432+463/185
Lit/D
4 | MOC RCC RCC RCC MS RCC
5 | Shape Round Round Round Round Round
6 | Height, AGL 60 85 6 85 M
7 | Diameter (internal) 2.5 3.5 -- 3M
8 | APC equipment Wet Scrubber ESP - ESP

Steam required for proposed distillery unit will be taken from proposed 100 TPH boiler of
sugar & cogeneration plant.

C. Noise Pollution Aspect
1. Sources of Noise

i.  The existing sugar factory and co-gen; noise generating sources are the boiler house,
turbine rooms, cane crushing section and mill house, etc.

ii.  In the Distillery, very high noise generating sources would not exist. Expected noise
levels in the section would be about 70 dB (A) or so. Adequate noise abatement
measures like silencer & maintenance of pumps, motors, and compressors would be
carried out and enclosures would be provided to abate noise levels at source. Moreover,
enclosures to the machinery would be provided wherever possible.

iii.  Fermentation section & distillation section would be the other minor noise generating
sources. The expected noise levels in these sections would be in range of 70 to 80 dB(A).

iv.  Existing sugar factory and co-gen; noise generating sources are the boiler house, turbine
rooms, cane crushing section and mill house, etc.

v.  Adequate green would be developed in phase wise manner in and around the industry.
So that it would further attenuate the noise levels.

2. Control Measure

Isolation, separation and insulation techniques to be followed, PPEs in the form of earmuffs,
earplugs etc. would be provided to workers. D.G. Sets are enclosed in a separate canopy to
reduce the noise levels.



D. Hazardous Wastes

No any hazardous waste would be generated from Distillery project. Hazardous waste
generated from existing sugar factory and their disposal methods is presented in table 8.

Table 10 Details of Hazardous Waste

No Description Quantity (MT/M) Mode of Disposal
Existing | After expansion
1 | Cat. No. 5.1 Spent Qil 0.5 0.8 Forwarded to authorized re-processor

E. Solid Wastes
Table 11 Solid Waste Generation & Disposal

. Quantity MT/M .
No. Unit Type Existing Ati’tér expal)lsion Disposal
Sugar Factory | Boiler Ash 2714 2214 Used as manure /
1 | & Co-gen (Bagasse) Brick making
Plant ETP sludge 12 18 Used as manure
CPU Sludge - 51
2 | Distillery Yeast Sludge -- 1260
Boiler Ash -- 2760 Brick making

F. Odor Pollution

There are number of odour sources in existing sugar factory and proposed distillery, which
include molasses handling and storage, fermentation and distillation, secondary effluent
treatment, and storage of effluents, stale cane, bad mill sanitation, bacterial growth in
interconnecting pipes & unattended drains. Measures adopted under existing unit for
controlling same are proper housekeeping, sludge management in biological ETP units,
steaming of major pipe lines, regular use of bleaching powder in the drains, efficient handling,
prompt & proper disposal of press mud. Under proposed project of distillery, spent wash shall
be carried through closed pipeline for spent wash storage and handling activity shall be entirely
eliminated.

G. Compliance with the Norms

All the relevant acts, rules and guidelines with respect to effluent treatment and disposal, solid
& hazardous wastes handling and disposal as well as in respect of emission handling and
disposal, wherever applicable, as specified by the Maharashtra Pollution Control Board
(MPCB) or any other concerned authority are strictly followed in the existing set up. Same
practice shall be continued after proposed project activity.

H. Environmental Management Cell (EMC)

BSSKL is already having an EMC functioning under its sugar factory. Members of the EMC
are well qualified and experienced in their concerned fields. This cell shall be further
augmented suitably under proposed establishment of distillery & expansion of sugar factory.
EMC members are as under.



[...]
31,31 3. 1. 73T =2 oIaRendetor 00 fohelr for. Tfdfest erdc=m amaige Uded O MW
HIFTGATS FIXATHIOT & IALATET 1000 . 2o /f@al MMW@I HRIWIST T 4 FH. T G
TchedredT NanaTd SN fordciel dher s .

MFT Tdmed BT f&. ¥.0%.300% TAT FoOTIIdoe sUae Faraidice (EIA) ardifthargrer of.
. Q. w3 (F) Ty IACCEF 005 TAT ACITRDH T AT dgerafana 19, 37 3. T, for
il AW BIRBETGT [IaThaorT Tched 9o ‘gl A Jdr O Tdidd Smaioe! Udmed
POl ‘gl Fed Idr. TAg e} Tdeddriel & .. HAY gidxacdra ffer Id a AT
Thed TATAROT, Tl O BOTATST U@ FITerd, oTdl fFocll AT 93 midc ol foramard orden
M. AT, Tol, TATAIOT OF BOTHATl TG I, oTdT feed Aearhs sl ¢ AarhTel
ST el g O 3253 ToR’s dgx Frer gnad.

TRAId Uched IEfOaTaT RyFfeIdae foraar o uAfomoma *IFG0T Byodear d oS
WIFSTAT Tdel SMael. Odiiod Udmed IEOrdien Jjferada foraat o uATaxomr ixgor
HIOATET AT IS WIIGTAT BT SIsel.

WISl aacaTaed gjadojaa augier feerer smad.

THI ¢ JjAdT[h
HisTA gIaaUIn (F|. HASHE)

@ Rorstrar JTEATAN gaanfoa T®OT

¢ | AT hrIErel ¥ 20 30

R | IEdw 2R¢ - 22¢
SMRTAST Thed - 200 200

TH®OT %Y 220 wyy

) Tcedrar Sien

for.a1.am.@r.far., g/ar. g/dar. cod-ames, a.dBm, . Aegw, FAsmEne o
40.%¥ BFCT TAST SN JiUlfed thell IMa. Tdnod STATe Thedrd O AEATAT T
DIWGATT TTTDTH &F ¢.0¢ &. TOS . I.9MF.T Az giorely o1 o onder
e, THearATS! SMeToN ol HIhd USAOMAT & NaAUdd QlaAieely Aedihsal Tdel
g o F.919.¢ RAcHAT Ssel B, CeoRieHTdel AlSdl bl R AL IS.
ThHedTAST SMTONY &1 FIhd UHAOTAT & INAUEId STchodI-Ah @y AreATchSal eddel
gre o F.979.7 RAEALT Azer g, SeRiedidel ANSAr athl X e IS

20



a<n1 3 fofrer fysmenzan &mren queirer

w. aaaier &3 (oef. )
[NE=ATAT EGUEG] TROT
. | T®moT & 4,0%,%9¢ . €0 - 4,0%,%9C . €0
o. | Orgmd 8
¢ | IMWF hTIATST U, ¥10% 22,000 2,08, %%,
R | gmRTget - €335 €335
T®OT Ui & Y, Y0 RY,3% 8,¢R,¥3
&. | Blad TgATdieTd THOT &F ¢¢,R0% ¢0,000 2,%¢,2 0%
(2% ) (22%) (33%)
3. | A5 gaofa eF 36,498 2,200 39,0%%
%. | OBod® @F ©0,03¢ %¥0,293 . 00 2,902
(20%) (¢%) (2¢%)
%. | o e 3,33,49% . €0 - 2%,3€0

) Uthed Uadahia S|

3. 37. 37 1. o1 2 Uadchial RNWI HIFWTGT O ATl Thed SETHATS dAToTell g
gME. Tadhiol Tdiod fradirehaor Udchedre foraioiel dara SiAactasTaoT Arsioran Txarer
AT Dl IMe. Thed TOIhid oTd IMOT F&T W eTdaoT

BT 3 TATHT ol T &l

@. Tadah g 8%l
2. | . foreacia &Y. dAsda reAST
. | dr.Tator. R AT TSI

¥) ScaTgaioNdr AfEar
far. 21, 307. 1. T, ATear g JNOT TANTd ThedTAeS daJls aional 3cdidol O <

TASATOT WIATSTTATOT I .
THT ¥ ScdIgel O SUScATFSIET daiRTel

oOhed IATET T giorar (IF.2a7/3.)
IUSATESIAT TN LG | ganod | THoT
ST Reter |/ IoTwss faafe - %,000 £,000
(R00 (@m3.Tal. ) /uFagloggel  giaelgrel
H.va. G &) | (F.Ta.T.) dAefda o SHamen
FTATRIST
SUSAATE
e STAITFIES - ¥400 ¥400
TgoreT & -- R 2R
AWEF R (2. %)* 25,400 R,200 %,%00
TS BUSATG o
(4000 & €000 | w5tar (30%)* ¥4,000 26,000 | ©,000
ol [f&a) | Freifarar (¥%)* %,000 3,500 2,500
TAS (¥%)* %,000 3,500 R,%00
;AT Tohed | diar forfefdr (1. d1e)
(z Jr.d<) h ? :
) Umedr Sfete

o MW 3dET B <QNATSl AT JATA ST QI gnenaa 3eeT .

21



o QMW IENST &I JoToN fotfdfdr, ScUoar folofdr nfoT dIFeEaed urngd e aax
HIOATATS! FECAGOT I

o geoEEgdd UdEdl 3TGaaTS! SHaiaal, dAefaia], hadled O a3 Gl 3cdigol
SMAAST SFATST TTIFAT. TIOTHF OTUICAT SIOT-AT IS O FaTers U Scrzar
Refoleh 3caled O 3cad ATAARONT TRfRedd digeiedl el Ao gnenad e .
IR gemee & WRASIST AT TRlgT aJid del old. dArefaal & 3@
I TGATHE ST o105 .

o gchiglel IACTA IQMEAT INEIARAY FScAl el . IJodhialdl & J/A
F/AMIGTHEY Teel ATST F&0Jal ATAICT Sl . TAIITAITL AT CAAITATHS BT ATSAT
JATOTd JEHhR ha dlel BIdl.

o USTTURER Feahialerd veidier theral TUIaR Jeaialel ATRAIJATA ehaTeT ALY 3 ol
FE0JGT SraTdl IS .

e AR UG, J.TAA.T., dhoisl, e, §. 2N USRI §S UTjeredl ienarajeres
Yoo gemarel IoaEIoTaTaTd! SUIad oTalelol AT IQNHAYT IS S JehIaeen |a
ATSAT TATOTMHET HATSTON IS .

IUATTFT TG STGT TS0l 137, *7. . . o1, forean oIaxendsier Smaidell Uohedrd gadnord
HI0ITT SIeT TS

%) Scdigal Ufgmen

Sugar Factory

] [}
1 1
I 1
1 )
I Weighment & Cane ' 3 To Grid
] . L R e SR A L (o -, 10 aric
' U Preparation i 1 Cogeneration Plant |
I 1 1 ]
] l ] () ]
! b Bl 4
' Cane Milling/ Crushing :"’f;f““ > Boiler > Turbines e
i ean
I ] I
] ] e . o s i . S ™ " "o i . .. . 4
: . k4 . Ir . >  Ash > Ash to Brick Manufacturers 0 Facto
: Juice Extraction & . i bdocoul i > As Manure
il Clarification J -:
1 A [ :Dfstillery Unit \
1 1 1
! Juice Sulphitation ] L 1
i [ i : ; Ashto
! l 1: Coal /Bagasse —)l Incineration I—T_)Brick Making
: - - : ] Conc, Spent Wash T :
: Syrup Boiling :: MEE | |_,, Condensate
(RS il \ to Recycle
1 il n .
: |l Mota:sses (4%) Raw Spentwash Alcohal :
' h ! e Alcohol I
[ Centrifuging 1l Fermentation > Distillation 1
b T Storage |
|- <!
B 'b o I l :
I [ 1
: Storage of Sugar : : co, 4| CO,Bottling [ To Beverages
3 5
[ ———— i Plant I Industry

22



) gAfagoioeEs gReaa

137, 31, M. 1. 1. ATat Irid Tsmdy o ufonasraae 2T gAfaxor oaaaenasl Arsten (EMP)
IO foreliclal el gMe. aTdrer fafde e @eirel Jaror

g1) Troarer a1y, aisaoarEa Gfdd o @ afear
e TOIEN OIAF

3. 1. 37. 1. for. Iieam JreAqrean o Ao ThedTded BI0T-AT TToATRAT OTaInoSdr iforady
aagTeT WA STTAOT -

gdarod Mool Taedrell U6l a7 Jlfed oldld TaOT IR Holdiegies sda drof
TMSTST. AU 3 ®al M. Uldfal Fda aro fam aifeger oaer osdl, g ol .
Ufafear & Smaioeh Udearen . Ur.g. Aed Ufpan derer Tol. AgaTd THOT <% arofr
& gotaray dherel Urol Sravel.

331 JNesd BN TAHOT 3R HIASFGal Sach TIOT TeTel. AAh 34 "l . Ufdfeal
Fday arolt e aifeger Bider Siddl, s Hol . Ufdfeel & maidel TUdhedrean . UN. .
ey ufegar dherer Urol, «we¢ wal M. UldiFa & SaAgel GTaoNy hosAe AN THOT
2<% Tl & getarax dherer AroT graye.

TN Sl faIauay Inenfad matdell Tdedrel THoT v Holdiegies am arol emarel.
AAT 2% wel M. Uldfear sadh aroh fren aifede taer oisel, 3 Hel . Ufiisa &
STATGT Thedreal . UT. Y. A Ufgar cherel TON. AGIN THOT 00% TOT & Jof
oray aherel TOT IT_eT.

MR DIIWGAAST THOT W3R "ol A UfMEer Faa ToN  elerd. T a7ax
DIWGATST TAHOT ¥0¢ ol 1. UldiGel sach TOT aeld ATl wy Hal 3. Ufdiear
Fad aro f3ren Gifeger Bder O, 33 Hol M. UfdfFel Fdd SHanadial w3aaie I,
w0 el A, Tfdafesl xaa Tl x.21.40. anoT o2 gel . ufdfesl xaa arol val.2r.ar
Tchedigel dfesan avelel JIaiel.

TqHT 4 TIANI SRV THSATRNST TToATaT UMY (e /fea)

AreifdTaT ax grerdda ol oI/ O
@. qazirer 31 oIfdd gomar fren a1 arfesa e
Bola
g | g o e, s
o | drenform
i. drarat #2420 #2420 -
ii. opferar *<00 *¢00 %500
iii. ey dahgra ¢y (3 + *9) #ex Oy
iv. &.0HA. e oo #oo P20
V. ﬁa a 'Oﬁ'@]?ﬂ R0 (’X+#i) 20 (’X"'#i) 020
vi. greT Tdfier * '™ oy
3303 4 AL
+Q
TqoT dhefatm (et ice) 3303 (Foout?ge)
w 3R 4 w3} (Rret2et3)
+é
CRIT | (Fay+uest*ece) 338} (MeR3TMURE)
gorarax (%) <% :¢% 200%
AT TroATT aTaR
(Tarmor o for.for. / 0.02 fom. for. 3.4 fom. for. o . .
.01, greoere)

23 ; # -g@or aro o N Sidiaigel amaReT Gadl, *-SHANAAel mdoaie, % - JRAAS .U F. Aol UfpAT e
arofy,

23



TTHT & WY DIIWGTRATS! TTOATAT AT (Earde /o)

. qugirer Femar (x50 ZRIST) Rafieaonsiax (20,000 Zr3EY)
& ETQ?;]?‘IT g #lox
u | Senform

afgan *ox0k *23%0

@fctor Jraza *£40 €% (¥ +2450)

dieery  Ihaa ¥q3 (*eo¢ +Re¥) *¥33

&, Ta. gmarar *20 *204

otaraif@iar *( *¢

gra1 forafeger *Q %

grefotm T@oT ¥ (*3¥30 +%33%) 3R (¥R +%4%0)
® | Bixaa=st 2,0 243 (Yez+*¢0)
TEOT | ¢ (*3¥30 + 133k +%¢0) ¥02¢ (*300 + 2 450+ ox + *eR)

2T ¢ #-aror aoft o1 Bren didger aaae SIS, *-aaade mdaare, 0- %. 1. 4r. umearger afdsem averer arofr

$-TA.EI.U. Uehedrdel Ufgar dherel OToT

w. TSt ufder
. EFEIAr IASTUCH

ALATEAT MBI DIIFGATALST 3% Tl e Uldies BIdl ATSTTON TqAF BIT o AT
2o ALY MBI dHel ST, TN IMTdel O AW HIIWTeN fIIdRIhI0T Tahearea
RO Gdx TAOT R HocA@al (MW DIRWIGT - 4R Heldleq Tldieal SMOT AT

THed - 3 HaldeFieal)

FA® JSUAOT qaR BIXS. TIANIT THeATALS EI[Ar

FfsUoATT UfpAr (Ta1. 1. Ur.) el Tidel. Ufsen dhorer suoh & sfduest fomfara
DHIOATATST TTaIST STxel. BILAT JNSATON TfGhAT Tohed el ¥ T Fr@aen e .

mwommﬁm%mmﬁmﬁ

ol AT

T ax snsnfé?r ax_grenfad i
ar Tanod EIS[Al  JNSTATON  Tahram
R ® 23 Theard Tfeam thel oiael.
u | denform
I Riedrar - [N AearRT - | gdAfd Ucdhedraied  Toqol  RT
25,00 €00 FicorzmT & TA.X.FZF AL
Do Wil ®iafelee  del  oider  gnfor
A Ficdrar - 10 | WA - k0 | dileice I[WSART HfoToTIQTaT
wigely ALY UISael SIS d.
for: - THA. F. &. Fax AsACT - e <ral, gicier
HISTAS - RO | DPIoTAC - %0 | Gl BiSHol, WA Gl SIS,
e drat e | e Tt e | TH.S.S T3aae, o o difkier
wiIe wASIS ol 2 2o B gmatoet  Udedrear  CPU @
wictaT valrsTS ol 50 %0 TS0l STacl.
elg ; argr 20 20
f&.va. domarar 29 2
F}AearRT - R0 | RISART - %0
grenforn ggor | Fax saoh - | Fax AsaCh -
REER ’30

24




qWHI . ¢ AT DIFETGT T SIS ThedIAgg a1 SIoNR JNSTTOT

w. Taeie ¥earEr | ToOT TRt R

ar 5 TN TFeldr ATsaAToN Tdhran
¥ A TchedTd Ufear ool oad.

o | Srenforn

arrat Qo ¢ AR hiIWlcAredT  AEATAT
@icter &4 R FTSTUTON T Udhedtd Ufsa
CIREE Y 994 el ordd.

BY. 7. dmareT R0 204

o argt Y ¢

TQOT | ¥34 4’3
Tl fafidr e wy HAletam 00 To1. /3. 2o

. gEnforem RrtsUCh

gANod  ITTdeN Ucheddesl Jedrgr, adcels, TH.X.3.74@ dHdaae d FAx
SN qarg BiF¥el. 2500 Hel.d. Uldfel (¢ fp. T/ .1 gromgen) sad darg sona
Ft edzr & TA. 5.5, A Z0EUNS U hicaisic e dell Sidal M1 dhixlelee < aATr
RO T, M. Uldfgar (2.5 n.17/fp.for gemare) sfoatoagrer diaed ded UrsTer oy
. e e "ol A Uldfear, vH. 3. 5. Adel p3aTaeS w¥0 gal. AfSal, sdx A>T
2%5R ol I UfeaT & SMaT0el TtheuTedl haaare difenier giore (fAr. Or. ) e afefa
HIel Tl Joldidx el oxel. 1. UN.g Udhed ITapdr X T JreAaeT INe . JTEATaT
WY DIXWGT Tdhedldal ¥34 Hol. &, Uldies sadh ASAOT Ty B of SO
Ufeaar Uchedraed Ufthdid dhel Sid. 27 foradiadhaolidasid W] hIadloll Ucheurdg
43 "al. . Ufifesr saay sl demx srxer. afdser gmed &l U, fedrar o gara
AT UfBaAT Fraveren e .

G R e Ader Tanod .G g. T A

Caondensate &

Otnar EMusnts 1662 CMD :( ““““““““““““““ 5
Tube Settier | :
Reaction [@AxX4x3m | |
; Tank | )
Equalization V2 |
- e A T
¥,
A— 20X18X3.5M - :
I
| Buffer i I
v Tark » i
Shdge (3 X3 X 3 M) Sludge to "
To SDB sDB "
I
I
I
Treated Pumy l
Effiuent Tank p&— < Ts (—D(—D(— :
15X15X4M Flash |
ACF (2Nos.) PSF (2 Nos.) ; Mixer !
50 CuM/Hr 80CuM/Hr Intermediate Tank Tube Settler A I
{10 X 10 X 3 M) 4X4X3M) Sludge :
Pump :
I
Sludge
__________________________ W
| Sludge 1o Disposal € <
- ST & Sludge Dewatering
1580 CMD Permeate Unit / SOB
=15 Reuse in Process
PFI«)! Filtrate to
an Equalization Tank P r— parse: preTen
1 |pH 5-6 7-8
Legends: 2 CoD A500-5000 <100
PSF: Pressure Sand Filter 3. | BOD 2000 - 2500 <50
ACF : Activated carbon Filter 3 05 7500 - 3000 < 100
S5T: Secondary Settling Tank K o5 AD0-500 <50

SDB: Sludge Drying Beds
Mote: All units are in mg/L except pH

25



AT 3 @I DRBeAdA %.ST. . Tl A

508 Filtrate
Intet
583 M*/Day
Equalization Tank Anaeroblc Filter
Lgomm) | e LT e
Screening il Skimmer T )
Chamber Tank Neutralization PrimaryClarifier
[AX15X15M) (TX15X15M) Tank (5x34%am
(5% 5% 2.5M) |
v
To 508

Ta
i '—O‘_O(_

m§§§%i

e

1200-1600 =250

1800 - 2000 <2100
450-500 <100

[
MMF Intermediate '
Treated Water Tank 30 30 Storage Tank -
a ) Sludge! i
(10% 10 X3 M) MY Hr. M fHr, (a8 o i SR SR ——_ >
RAS
Na Inbet Ourtlet
- 56 T-8 DB Nk

RAS: Return Activated Sludge
5D@: Sludge Drying Beds
MMF: Multl Media Riter
ALF: Activated Carbon Filter

[FAXT1XOTI5 M)

SMREr ¥ Tar.Sr.q. ufeen

7

X lohiasou STF Treatment Process
Dol Aoy Jobeaon Technology - Packaged STP
-r:q
s
. oLt
[T———
L] "
YT,
s |
Lt Wl
e '
T
L] L Pnombuchin ____|
e oo T | oot sl | et
s Onpinc e 4 sty + Techvukagy appromd by
At e Do w| X T,
[ Mery bed Chantn TP | 0 cantnt redated by COrE srave M
| seied and e e s
edoertioon Dambes L . :mquumﬂh
jap | W 4 e by Smeticeon oty
Shatgyfrom I Sinemtation Chamter s | |+ iy (VD19
L shurved et wate
| Dhabr:

Inlet
2 M0
| Bar Screen 0&G Equalization | Pump ”dsim"“’ i Anaerabic Contact
Chamber (—>| Chamber |—; Tank e e —  Media Chamber
(5 M) (5 M) {50 M?) "{m"“w'_ ) (181
[}
L]
1 Recirculation
1
M Line
'l
Treated Disinfection Sedimentation Moving Bed
To Reuse €<— [mhnk fe— Chamber Chamb - Chamber
(0.8 M7) 7.3m) (19 M)
Neo. | Parameter | Unit Inlet Outlet
1 [pH - 6.0-8.5 6.0-8.5
2 |cop mg/lit | 400-500 <50
3 [eoD mg/flit | 250-300 <20
4 |Tss mgfit | 150-250 <30
5 |okG mg/lit 20-30 <10

26



FHA" & MW HIWGATAS ganoa af. qr.g. o ae

Filtrate from SDB

Cane PsT
Condensate !l (10@ X3 M)
1191 M"Y/ Day Hash Mixer
(15X 15X2
l EqupcAtion) 5 MBBR Reactor
Lok {22X20%X 4 M)
(18X 18X5M) -
i Flocculator —
v (2% 2X25M) T
Shudge \I.f 2
ToshB ¥ S p— 7 A
Sludge 1
Lo 508
Treated Pump
Condensate for (—O(—-O(—G— ——
Reuse in
Process ACF (2 New) PSF (2 Now.)
.:UUL;I\«I‘I«:HJ-J- 160 CuM / Hr) Esch T
Treated Effluent Tank | w8
{15X15X4 M) | B
] &
¥
Sludge to
No Param. Inlet Outlet Di s:osal b [ L
1 pH 5-6 7-8 Legends:
PSF: Pressure Sand Filter l
z cop 700-800 <100 RAS : Return Activated sludge Filtrate to
3 |BOD 300-400 <50 ACF : Activated carbon Filter Equalization Tank
S5T: Secondary Settling Tank
4 |TS 200-300 L300 FP: Filter Press

Mote: All units sre In ma/L except pH

w. OIg Scxiclol

AT MRS THCATAE 34 ol Ufd aral gTaraal Zfoalelaqlel diderd A0 Aon
e, TARMST woral (¥iz of.<Tal/feal) / dewan (w¢y d1.2a/fea) a of. [ecarar (¥3R
3.2 /{Eel) 86T B0 AR TIReT. o WigeFel &.TH. . & UQFVOT fordsa SThIOT
o ¢y M. A RIFAOT FAoeT STEcl. JTLARAT INWI DIFAGAZdTd 34 Sol dfd arad,
R0 ol Tfa aral &aiad R, 30 Sol Ufd aral &ladal aideial diad Jad. SATST Taral
X5 FE0GT OTaFS! Gl o diIeRen O IBUI d &.Tal. W. & TguoT foriedh 3Tdhaor
AT Jed. TGNOT [oTI0T HIoATAS! wiIgeall 0 O ¢ .34 Rerol waraet
IME. ST ATWI DRI fIAfXpIONdeTd HIOTATE! Tdial GiIery SHIOTd  JoNT

STeT.

ALAT DIFAGATHET 2000 B.CE.T. AT 3 ST.ON. IS HAId Jad. AT TFWOT O
TATTEAEAT Fax OTdia FATETar Wielel daedrd feel ams.

27



qacrdl ] "y gnfoT fareroier aueier

augirer RTEATAT T DI AT A DTG ferraliier)
Rrzaaszotasta EUCi )
Raoh Srse g YT ¢ ooy R oIy 3 H.AN.qe Ffoatorazrer
(x_afo) ey ¥
GEGH 3 ToT/dIT | R0 o1/d1T | 230 Tal/dral | 2000 & .TE.T M eal/art
e T wroral woral woral TA.TRLIT wetaT |/ ohrosall
+ of. edizr
Zeal (F.2a/fea) ¥30 ¥C0 2450 200 ¥RTYER /2N
argoTaTd! aragerer | . a. Y | grx. 3. ¥ | . 3. A TH. TR rx. 3.3
HSATIS
gy (3lrer /Araa) Gl i) 3T SireT ST
34q, W (Fdreten w0 Al X & . e .
o)
oRITRT .Y 3.4 — 3
Rrarofren graferer IS IHII 2.TA.W — 2.7
T@NOT foreizom
SUDHIOT

. e0ioll UGNOT

. e€gon foraior maomy *34

o QMO UtheUTaHed WU SiTad JTATST [STATOT HIONY AT sTafdrel. Adrel edsirdar Uracs!
©0 T <o B G (T) @Il U e MAcToxIx JMOT TT, Aleal O diuaral AT
Ao IW[IAWT dT AT hdll BIOATATST €06l IoTH  EMGNSIA® IShId  JION
TANOTT Jxel, §. TPy JTATSTATAGT Tl hITATNST SUTIATSTeN hedl Sirdrel.

o Thdloe2Tal AT U FZIQT AFLTT & FAX ATSAT YHAONA IIMaTST {oTATOT HIOTY
AT gratdrer ST edeiar TTassT wo o <o BT & (T) IS JUfRId e
o JALAEAT WY DIIWAGT O J&AST THedIAL ATy BISAT, SOiZal Fadal, Sl
omesa farster gnfor frer BT . gnarst fotafor waony 33T AT
o THIWGAT AN cTATCTTST &fXa TST fORfId P Sder SIoThgael edell TFUOoT
foramomaT Fiea axd.

3. foremor 3am=r

eget foTIFoTad! SMTaier’Tal, JITALTST IMOT FoaJerkTal dF aIaIell oikirel. SIIATT,
F. OIJAT HIFASNRGN FJAaTdrar e angor (PPE) gzooara Idrer. dra edeirar
TTAST HT HIOATTST S, O, A 0OAT THolldl ALY derad hIoATd ISl .

[ .UCAD AT haJT

TATST  ThedldAgel WIOTRTE! TdFal Tddh  dhaxl foefior Bona  oél.  [WEI
HRTGATA ST qATF BIONIT ©Tdch THaT doral § Hed feon Ina.

qordl 0 HTAch A|/ATAT HaT auaRier

HE-Ar g | afaror (A.ea /) fregore gea
AT gadora
AW IS | 4.2 WS ST 0.4 0.¢ GTITTTALT STl Sliael.

28




. ol OF/ATEl AT
qFaT ¥ Tl AU ha-Arar aagirer

‘cha-arar

af¥amor dr.2a /4.

TR A | Tadnod Rregare aed

gmeda

JN.AN. Y. JTIST ¥ R
Jrae e 2R ’¢

¢ | FTRTASH

WA FE0LT OTaRST &S

aITITAT AT - 4Q

e — - dre fafddrandy fee ansa.

R | QATER

PRWET | J.2T.W. A — 050 WA FE0LS OTaRCT S&el

Y. O 3uga

AT Tdheardoid Arelaral BIATGON O NS0, hdtoe 2Tal O ¥aZTeraTy, aifsarot ufsgen
JFOT, WITH Arel TS TS MOT Felled Sof &. OTEAT STSATT AT JIAATST. ITEAT
T forgFomaTdT diicoed BSa fhdfer £.21. 0. Ifoe Fher Fenm oIgRenad,
oS! Verdier urgszer oay ¥. Od oIdfgd BidiGedT Siidid o Tdiod Smaiden
Uahedidord gfemel chedl Sdiel. Uxdndd Midell Udedideld TSR €@ aiferagel
BIATOT, IAMSAV[HIINS! O fOCSaETaNST ol SRl ATHS BIOMAT AT STSA AT
BIxel.

9. fooa a g uee

ALATEAT UdheuTsideld HeRg UgNOT forimor s (MPCB) f&hor acatar fagrammd
Atsao Tl o foeaore, Tas oAl HEAIA T Tel AR sl o foesare
qxT O Scalolol §. AT Bgfol JOATA el AT dIAAT O foraaa smremraaor
qieTal el Od. @] daaedl gadliod gcdhediderdal aIedel oiael.

A. TATAROT CIaReder frgmer

g, oell. 51. 5. U1, foTered) UafaxoT caaaendar fOHreT erdad gma. a1 fasmendrer a7d aTexd
JearRnerd o1 e erITdrer Aoy AT JGNA 3o Iad. JTEATTAT O TANIT TAT
TI0T CIAREATTST THATOTHAA ST TFT WIS STTHATOT

qaFar R TATAIOT BATREATTST TAHATST
o

TR 3T

oY . gt ol RRTE

oIaRUTAhS T

oG ..o asEd

3clgol CITATADN

A G TRT. IR

DS CITARETTD

w.
%

3

3

¥ . TT.TH. ol AT SrATaT
Y 9. TH.T.TET % 21 O giaaew
g &Y. EY. . 2T otI Foaret

o .. TR WeTaTS FATITSTAT TR
¢ . TT.T . TdTA % 21 U1 gigaes
Q oY . TRt . 2T % 21 O gigaex
20 Y. TRT. OF . FeTTa % 2 & giiqaes
22 9. . & . ATeTarer % 21 O gifudea
R 9. a3, Ea % 21 O giaew
23 oY OEY. R, QToT % 21 O giadey
QX oY . ORI G . aTgaATY % 2 O giiaaes
4 AT T . BIhS F 21 O gigaew

29



ALAEAT O TANd TheUTAAST TATAIOT TSHIFATST O AT SHHCHRATST SITSTOT-2T
TaTal aagiel Wl aioT -

BT 03 SAFNRNSIRT aen auNel (JT€ATear O T

. qugirer Y (F|. AE AL)
Aisaet | otich TS
siaaorm T g™

1. | RIEATEAT UheaTaTaT

¢ | BOT UgWOT ford3omand! emeronar e dAfee JMATeliar RE.0 20.0
TIC Hodey, w A. IAA Rt o gieenger
dAforetyer faradra
R | oter uguoT formor §.27. 4. 4.0 2.0
3 | egelr UgwoOT foreoT ¥.0 0.4
¥ | UotsERdcd HAlfeTcRIoT O doloidic 4.0 20.0
w | SR T JIEdar 4.0 4.0
¢ | sfad gzt fomrar 20.0 ¥.0
TWOT (F@. e PIST AT sladoehre=n %) R¥%.0 9.4

. | B2 gofigiasia sig 00 el f&1. /fea1 emear wonox
gnenya TG Uhed

? | BoT UguOT fSRIFOTRTST eMeoNRT W HGRTGTRLTST | 400.0 0.0
wrIeR, (X.TRA.UT.), v . 384 faaoh, S.oar.dr.,
Siferengal dfforefyer fatadiar 3. gi.R wiefdsr e,
grer1 gsfoier fifaea

R | 9T ugwor foremor - f¥fager 1. dr. g., @I | 340.0 ¥0.0
wREer far. @, g pRa.erLdar., gaA. X R.3ER
hix 3rea
3 | egelt ugwoT forFoT 40.0 $.0
¥ | }ifelis gz Boasal dxe doluidie 0.0 0.0
y | MR O yFETar 200.0 30.0
¢ | TovsRIRdcal dlfoTcaiel U dHoloidic ©4. 0 30.0
v | Bfaa gz1 fomrat 204 . 0 %0.0
THOT (F|. R0 DT FiST gjaoopahrean ¥.4 %) £200.0 ¥0.0

) Yoditex BfXEeT *ichedan
AT ¥ Jolaicy BIAfXSINST tdeer aF

™. qagirer &3 (oef. &)
¢ | dweta R¥,332.40
X | Bfaa g=T 2,%¢,20%
} | FacaTE@Teer 8% 3R,0%%
¥ | gerers 2%,3¢0

IR O h TTSHaT - <3y T,

30




qHT & AoTaleT BIAXSITST Tderer

. qugirer g3 (uef.d) | sdfacer ager forwomy oot (wer . )
3. | e wdceT
| el R¥,23¢.40 £3, 09 . €\
TRt %3, 0V, v
U. | DA FARET
¢ | Bfd T=T 2,%¢,%0% ¥R, 049 . 4]
3 | FIITETEST @1 3Q,0%% %%, ¥RY . (3
¥ | Worgr 25,340 ¥, 043 . 0%
THOT £, §00. 0¥
) sfaa azT Anfear
BT % BEhOTAT Alfedr
.. qagirer & (oef. &)
? T@oT &F Y, 0%,%6C . €O
2 i erchTaT@reiel ThoT & %, €R, C¥3
3 | T@ot e e %, R¢O
¥ | eI BsYd 83 (THOT S| %) <<, 0%
Y gxanod sf¥a 83 (T@or e %) €0, 000
% THOT Bfxd &3 (THOT &mren 33%) 2,%¢,30%

Bd uzT foefard waoaamdr SPM, SO, & 3aiciel a1 Ordl Urgnel foremard eraean
Srdrer. SPM, SO, iz 3eafoialigjes SO TRONH thdll havdTal 3UJad I3l &sfad TsT
ororar o FTEfdeT TTsa. dara foraifora sfd TsardieT IS 352 Taed aIaa
BIOT-AT &deldl Aradl il BlSdl TIRAIT BIONR €del TFWOT Tl BIOTH Aed BIRCT.
ATy SO, FOT g6l UgNOT foldFoT . O <Ield ¥aol Uadanod sfXd T=sT forarat
wrImaEdeta fafde STdren s emeTas aell Sael.

o) et o gty foraTar

AT o mefar foreraT gidsid Udedral dgadmeiaigal 0 v, M. ug emrardre
oatr ANGOT el JeT. AT Fdefd IAfFamiacal el FHeTWdl HAJTST TRoNaeaT
(3: U2el) DOAE grear. e FEGraTS! EIA A aidrer umaor — 3 R_feiie o anfd
o Tl FAeer Usl. JMAfoTh O gnfdicr raral rsAraTader forareror anfor forsad gdrar

) UAAFONUED qUIRTOT crefmer

FIATRTAST foTaserear Home Yd U0 haoard grell Bidr. gdnod  Tahedrean
AATAATSTEAT BATHATST TAENTAZAT AMSATATST &aT, A0 O T FaAR/T F. oSSl FTFATaT
Eox 03k ALY Y@ del el BIdl. AT TATATHET FFOF 0k d HYATRT 033 AT
FIHAToTeT hICTALE BT helell AGIAl old@ dhell 3Me. ARTEA Oedra xaararer
AEA & JIRBER FASeThSer HoATd el e SAAed gleidirar uroh, andy, Qrdr gnfor
Tol F. TAOLT IS .

g. STdAeiEr oAy

STdATeT OTaaTeAT SSATINAL SO F2all, PIITTol, SioTel, I¥d IMOT Fe&FTaT &. oNscran
ey e Srar. *fE@dra Ed & e foeda aasiageet STar ol STeteroTelm gfadar,